
 

 
 

 
 

 
Deliverable 4.1.2 

 
Detailed Implementation Plan for  

Efficiency Improvement Measures in Selected STPs  

Along Ganga Towns in Uttarakhand  
 

December 2019 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 in consortium with  

 

 

 

 

 



 

GOPA Infra GmbH 
Hindenburgring 18, 61348 Bad Homburg, Germany 

Phone +49 6172 6817-0 Fax: +49 6172 25748 Email: info@gopa-infra.de 

Consulting Services on Rehabilitation Measures on behalf of 
the National Mission on Clean Ganga 

 
“Support to Ganga Rejuvenation” 

Phase II 
Uttarakhand and Uttar Pradesh 

 

India 
 

 
 

 
 

 
 

 
 

 
 

 
 

 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 

 
 

 
 

 
 

 
Indo-German Development Cooperation 

Deutsche Gesellschaft für Internationale Zusammenarbeit (GIZ) GmbH 
 

 



 

Support to Ganga Rejuvenation i 

Table of Contents 

1 Background ..................................................................... 1 

2 Detailed Implementation Plan .............................................. 2 

 



 

Support to Ganga Rejuvenation  ii 

Annexes 

Annex 1: MoM, presentation of improvement measures for STPs to UKPJN and 

other stakeholders 

Annex 2: Reports of visits to selected STPs in UK 

Annex 3: Training Needs Assessment of UKPJN for implementation of improve-

ment measures 



 

Support to Ganga Rejuvenation  1 

1 Background 

As an output of one of the activities in SGR first phase, recommendations were proposed 

by GIZ – SGR team following the assessment by National and International Experts for im-

provement of technical, organisation and economic performance of 10 Sewage Treatment 

Plants (STPs) along Ganga towns in Uttarakhand. 

 

The recommendations were also presented to relevant stakeholders in a meeting held at 

State Programme Management Group, Dehradun on 01 Aug 2018 under the Chairmanship of 

then Programme Director, Mr. Raghav Langer. Meeting was attended by officials from Ut-

tarakhand Jal Sansthan (UJS), Uttarakhand Peyjal Nigam (UKPJN), State Program Manage-

ment Group (SPMG) UK and GIZ – SGR team.  

 

Recommendations were presented and discussed with relevant stakeholders and they 

agreed to implement them for improving the efficiency of concerned STPs. MoM of that 

meeting are attached as Annex 1. 

 

In continuation of the recommendations proposed during SGR first phase, a detailed plan 

for implementation of the efficiency improvement measures in the 10 STPs was developed 

in current phase of SGR project (Del. 4.1.2). The implementation plan, developed by the 

SGR team in close collaboration with UKPJN, is presented in chapter 2. In order to check 

the status of implementation of the recommended measures and advise Jal Nigam, Jal 

Sansthan and the operators, a number of field visits have been carried out by the SGR 

team to different STPs during the course of the year 2019. Visits report is attached as An-

nex 2.  

 

The improvement plan will be the basis for identification of success stories on the im-

proved performance of STPs after implementation of measures. The SGR team will carry 

out visits to the STPs to monitor and record the success stories in course of the year 2020.  

 

Also, in order to support and strengthen the responsible institutions viz. UJS and UKPJN in 

the implementation of recommendations, a detailed capacity gap analysis and training 

plan is being developed together with UKPJN. In this respect, a meeting with General Man-

ager (Training), UKPJN, Ms. Charu Agarwal was also held on 01 August 2019 at UKPJN 

Training Centre, Roorkee. The objective of the meeting was assessing the skill and capac-

ity gap of UKPJN in particular to implement the improvement measures for STPs along the 

Ganga Towns. Training needs assessed in coordination with GM, Training, UKPJN are at-

tached as annex 3. 

 

This report presents the Detailed Implementation Plan for efficiency improvement 

measures in selected STPs identified in SGR first phase and the supporting documents: 

1. MoM, presentation of improvement measures for STPs to UKPJN and other stake-

holders (Annex 1). 

2. Reports of visits to selected STPs in UK (Annex 2). 

3. Training needs assessment of UKPJN for implementation of improvement measures 

(Annex 3).



 

Support to Ganga Rejuvenation  2 

2 Detailed Implementation Plan 

STP & Sewerage Management Systems in Ganga Towns of Uttarakhand, Review & Recommendations 

S. 
No. 

Initiative Benefits STPs Implementation Status Implementation Plan 

Process Improvement 

1 Provide Stamford baffle in the pri-
mary and secondary clarifier 
Approx. cost Rs 4-5 lakhs/ clarifier 

Reduction in TSS by 25% 
Can considerably improve the 
treatment efficiency and ef-
fluent quality 

18 MLD 
Jagjeetpur 
27 MLD 
Jagjeetpur 

Being considered for rehabilita-
tion and capacity upgradation 
using IFAS as recommended dur-
ing exposure visit 

DPR under preparation 
(Jan end 2020) for submis-
sion to NMCG for Approval 
(March 2020). Plan to exe-
cute by March-April 2021 

2 Optimize blower line sizing to re-
duce/ eliminate resonance and 
the damages caused to the civil 
structures and noise pollution 
Joints and foundations to be 
strengthened 
Approx. cost Rs 15-25 lakhs 

Increased Stability & life of 
structures 
Noise pollution reduced 
Energy savings 

18 MLD Sarai 
27 MLD 
Jagjeetpur 

Replacement not being consid-
ered now 

  

3 Improve Centrifuge operations 
with optimized polyelectrolyte 
dosing and Sludge thickeners – 
leading to improved sludge con-
sistency 
Approx. Rs. Nil 

Reduction in sludge volume 
Lower transportation cost 

27 MLD 
Jagjeetpur 
18 MLD Sarai 
3 MLD Swargash-
ram 
3.5 MLD Tapovan 
[2 MLD Gyansu] 

Implemented   

4 Isolate 11 of the 12 beds in the 
Soil Bio reactor and utilize one 
bed (only) for improved efficiency 
of treatment. Currently < 3% (40-
50 kL) of the capacity of the STP’s 
design capacity 
Approx. cost < Rs 10,000/- 

Increased treatment effi-
ciency 
Energy savings 

1.4 MLD 
Devprayag 

Not Done. Not willing to risk de-
sign configuration  

  

5 Homogenization and controlled in-
take of sewage to ensure uniform 
/ steady flow to the STP from the 
receiving tank using pumps of 

Ensure steady rate of feeding 
of sewage. Better process 
control 
Cycles of starvation & Shock 

1.4 MLD 
Devprayag 
3.5 MLD Srinagar 

Implemented at Srinagar STP. 
Equalization tank constructed 
as part of upgradation works. 
Not Implemented at Devprayag 

  



 

Support to Ganga Rejuvenation  3 

STP & Sewerage Management Systems in Ganga Towns of Uttarakhand, Review & Recommendations 

S. 
No. 

Initiative Benefits STPs Implementation Status Implementation Plan 

lower feed rate  
Approx. cost < Rs 10,000 @ 
Devprayag 
Rs 2 lakhs @ Srinagar 

loads eliminated for now as the inflow is very 
low ( 2 -3 %) 

6 Better control of the aeration pro-
cess with sludge recycling (sludge 
recycling line to the MBBR reactor 
# 1 inlet) so that the sufficient bi-
omass is retained till process gets 
stabilized  
Approx. Rs. 10,000/- 

Improved Treatment effi-
ciency 

3.5 MLD Srinagar MBBR media has been changed 
with PVA gel during upgradation 
and the contractor has submit-
ted proposal for sludge recycle 
line to UKPJN for approval 

To be implemented by 
March 2020 

7 Flowmeter re-installed as per 
technical specifications provided 
by the manufacturer / supplier; so 
that the turbulence do not impact 
the accuracy of the readingAp-
prox. Rs. Nil  

Reliable inflow data 2 MLD Gyansu New flowmeter installed at 
both inlet and outlet of the STP 
as part of the RTEQMS installa-
tion 

  

8 Repairing/ Replacement of Air 
flowmeters (2 nos) for effective 
monitoring and process control 
Approx. Rs. 10-15000/- 

Better process control 
Energy savings 

2 MLD Gyansu 
3.5 MLD Srinagar 

Not in current plans   

Energy Savings/ Resource Recovery 

9 Repairing/ Replacement of DO 
sensors in SBR basins & Operation 
of SBR basins in DO mode (opera-
tion based on DO measurement)  
Approx. Rs 1.5 – 2.0 lakhs/ optical 
DO sensor 

Expected savings: 10-12% in 
power cost because of opti-
mized blower operations 

27 MLD 
Jagjeetpur 
18 MLD Sarai 
3 MLD Swargash-
ram 
3.5 MLD Tapovan 

Implemented at 27 MLD 
Jagjeetpur and at 18 MLD Sarai 

  

10 Controlled sewage inflow into the 
wet well with provision to divert 
excess over peak design flow ei-
ther at SPS or by installing diver-
sion line with automated valves 
Approx. cost Rs 7 lakhs/ clarifier 

Considerable Energy savings  
Increased pump life savings  
[to be quantified post energy 
audit] 
Very low payback period 

27 MLD 
Jagjeetpur 

Improvements taken up at 
Pumping Station to divert ex-
cess sewage flow to the newly 
built 68 MLD whereby averting 
the undesirable conditions 

  



 

Support to Ganga Rejuvenation  4 

STP & Sewerage Management Systems in Ganga Towns of Uttarakhand, Review & Recommendations 

S. 
No. 

Initiative Benefits STPs Implementation Status Implementation Plan 

11 Change over to energy efficient 
hybrid blowers  
ROI < 2 years 
Fit case for consideration for EESL 
funding 

>30% efficient compared to 
Roots Blower  
Enhanced life of equipment 
Less Space required, Low 
Noise pollution 

27 MLD 
Jagjeetpur 
3 MLD Swargash-
ram 
[18 MLD Sarai] 

Likely to be considered for the 
upgradation of Swargashram 
STP, as part of the capacity 
augmentation DPR under prepa-
ration 

Will henceforth be consid-
ered to be incorporated in 
the proposal stage itself. 
Adoption of energy effi-
cient equipment has been 
a factor which was so far 
left to the contractor's 
choice  

12 Replacement with fine bubble 
plate type diffusers in Aeration 
tanks 
Approx. Rs 8,000-12,000/ per pc 
of 1 m 
Fit case for consideration for EESL 
funding 

Expected savings: 25-30% in 
power cost because of opti-
mized blower operations 

27 MLD 
Jagjeetpur 
18 MLD Sarai 
3 MLD Swargash-
ram 
3.5 MLD Tapovan 
3.5 MLD Srinagar 
2 MLD Gyansu 

Likely to be considered for the 
upgradation of Swargashram 
STP and 18 MLD ASP based STP 
at Jagjeetpur, as part of the ca-
pacity augmentation and up-
grade. DPR currently under 
preparation 

DPR under preparation 
(Jan end 2020) for submis-
sion to NMCG for Approval 
(March 2020). Plan to exe-
cute by March-April 2021 

13 Installation of mixers in SBR basins 
Approx. cost Rs 17 – 20 lakhs/ unit 

Expected savings: 10-15% in 
power cost 
Better for large STPs 

27 MLD 
Jagjeetpur 
18 MLD Sarai 

Mixers have been implemented  
instead of aeration systems in 
the 3.5 MLD Srinagar STP's 
newly built equalization tank 

  

14 Installation of highly energy effi-
cient Screw press based sludge de-
watering unit, which is also easier 
to useApprox. Rs 18 lakhs (6 
cu.m/hr) 

Sludge consistency: 20-22%En-
ergy savings: > 90%Low vibra-
tion, less space require-
mentsEasier to maintain 

3 MLD Swargash-
ram2 MLD Gyansu 

Already Implemented. Has be-
come a standard practice and is 
implemented in the new plants 
at Srinagar, Badrinath and 
Joshimath. Proposal also 
mooted for 3.5 MLD STP at Sri-
nagar 

  

Sludge Management/ Cost Recovery 

15 Sludge utilization for biogas pro-
duction (PPP model – as in Jaipur 
case)  
Revenue of approx. Rs 1.51 crores 
receivable over 7 years 

Additional Revenue source for 
UJS.  
Plant (Sludge thickeners, bio 
digesters and gas holders to 
be maintained by the conces-
sionaire. UJS to provide 

18 MLD 
Jagjeetpur 

PPP agreement signed and the 
concessionaire has been en-
gaged. Both bio-digesters, bio-
gas holders have been re-
vamped. Concessionaire has 

Compressors and rest of 
machinery to be installed 
by Jan-Feb 2020. Need 
SPMG/ NMCG intervention 
to get the land for filling 
station on concessional 



 

Support to Ganga Rejuvenation  5 

STP & Sewerage Management Systems in Ganga Towns of Uttarakhand, Review & Recommendations 

S. 
No. 

Initiative Benefits STPs Implementation Status Implementation Plan 

sludge, power, land for estab-